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Sample weight Not determined
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Seat and back static load test, clause 6.2.1

Back force
N

Number
of cycles Remarks

Test results:

Seat load
N

2.000 600 10 No defects

Note:

Number
of cycles                              Remarks

According to EN 1728:2000, horizontal force has been reduced from 700 N to 600 N, to avoid tipping.

Seat front edge static load, clause 6.2.2

Seat load
N

2.000 10                           No defects

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.
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Seat and back fatigue test, clause 6.7

Back force
N

Number
of cycles Remarks

Test results:

Seat force
N

1.000 300 200.000 No defects

Note:
The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.
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